
Passaic Valley Sewerage Commission                      October 2020 

PVSC Treatment District Regional Long Term Control Plan 

 
 

Appendix A 
 

Service Area System Characterization Report 
and  

NJDEP approval letter dated April 12, 2019 



 

 

 
 
 

 
PHIL MURPHY DEPARTMENT OF ENVIRONMENTAL PROTECTION CATHERINE R. MCCABE 

Governor Mail Code – 401-02B Commissioner 
 Water Pollution Management Element  
 Bureau of Surface Water Permitting  

SHEILA OLIVER P.O. Box 420 – 401 E State St  
Lt. Governor Trenton, NJ 08625-0420  

 Phone: (609) 292-4860 / Fax: (609) 984-7938 
 

 

April 12, 2019 
To:  Distribution List  
 
Re:   Review of Revised “Service Area System Characterization Report” 
[...]
The IEC has specified two classes of waters:7 

 
Class A Waters - Class A waters are suitable for all forms of primary and secondary contact 
recreation and for fish propagation, including shellfish harvesting in designated areas.  There are 
no Class A waters within the receiving waters of the PVSC combined sewered municipalities.   
 
Class B Waters – IEC identified two sub-classes: 

 Class B-1 – the IEC water quality standards specify that Class B-1 waters remain 
“Suitable for fishing and secondary contact recreation. They shall be suitable for the 

                                                 
5  33 U.S.C. Chapter 26 
6  N.J.S.A 58:10A-1 et seq.  
7  Source: IEC website: http://www.iec-nynjct.org/wq.regulations.htm 

June 2018 (Revised 03/28/19)
                        Page 44 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

growth and maintenance of fish life and other forms of marine life naturally occurring 
therein, but may not be suitable for fish propagation.” 

 Class B-2 – the IEC water quality standards specify that Class B-2 waters remain: 
“Suitable for passage of anadromous fish and for the maintenance of fish life in a 
manner consistent with the criteria established by the general regulations.” 

 
The IEC water quality standard classification zones applicable to the PVSC combined sewered 
municipalities are shown on Figure B-1. 

 

 

 

 

Figure B-1: Interstate Environmental Commission Water Quality Classifications 

 
  

June 2018 (Revised 03/28/19)
                        Page 45 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

As shown on Figure B-1, the mouth of the Passaic River, the mouth of the Hackensack River, 
Newark Bay and the Kill Van Kull are classified as B-2 waters and the Upper Bay (Hudson 
River) is classified as B-1.  Water quality standards applicable to Class B-1 and Class B-2 waters 
relevant to CSO discharges are provided in Table B-5 below. 
 

Table B-5:  IEC Water Quality Standards for IEC Class B Waters  

Water Quality Parameter Value 

Dissolved Oxygen  

Class B-1 > 4 milligrams per liter 

Class B-2 > 5 milligrams per liter 

Classes B-1 & B-2 

Further, all sewage or other polluting matter discharged or 
permitted to flow into waters of the District shall first have been so 
treated as to effect a reduction in the oxygen demand of the 
effluent sufficient to maintain the applicable dissolved oxygen 
requirement in the waters of the District and also maintain the 
dissolved oxygen content in the general vicinity of the point of 
discharge of the sewage or other polluting matter into those 
waters, at a depth of about five feet below the surface. 

Fecal Coliform (effluent 
discharges)  

 200 per 100 ml on a 30 consecutive day geometric average;  
 400 per 100 ml on a 7 consecutive day geometric average; 
 800 per 100 ml on a 6 consecutive hour geometric average; and 
 no sample may contain more than 2400 per 100 ml. 

General Requirements 

 All waters of the Interstate Environmental District (whether of Class A, Class B, or any subclass 
thereof) shall be of such quality and condition that they will be free from floating solids, settleable 
solids, oil, grease, sludge deposits, color or turbidity to the extent that none of the foregoing shall 
be noticeable in the water or deposited along the shore or on aquatic substrata in quantities 
detrimental to the natural biota; nor shall any of the foregoing be present in quantities that would 
render the waters in question unsuitable for use in accordance with their respective 
classifications. 

 No toxic or deleterious substances shall be present, either alone or in combination with other 
substances, in such concentrations as to be detrimental to fish or inhibit their natural migration or 
that will be offensive to humans or which would produce offensive tastes or odors or be 
unhealthful in biota used for human consumption. 

 No sewage or other polluting matters shall be discharged, permitted to flow into, be placed in, or 
permitted to fall or move into the waters of the District, except in conformity with these 
regulations. 

 

The IEC website states: 

“An effluent discharge which does not satisfy the requirements of the Commission 
shall not be considered to be in violation thereof if caused by temporary excess 
flows due to storm water conveyed to treatment plants through combined sewer 
systems, provided that the discharger is operating the facility with reasonable 
care, maintenance, and efficiency and has acted and continues to act with due 
diligence and speed to correct the condition resulting from the storm water flow. 

June 2018 (Revised 03/28/19)
                        Page 46 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

Unless there has been rainfall in greater than trace amounts or significant 
melting of frozen precipitation during the immediately preceding 24 hours, no 
discharges to the waters of the Interstate Environmental District shall occur from 
combined sewer regulating devices.” 

Additional information relating to the applicable water quality standards and the current use 
attainment status of the receiving waters is provided in Section F of this report.  

B.2.6 New Jersey Administrative Code 

New Jersey Administrative Code (NJAC) Section 7:9B Surface Water Quality Standards lists the 
classifications, designated uses, and water quality criteria for all New Jersey water bodies.  The 
classification and water quality standards for the CSO receiving waters within the PVSC CSO 
Sewer District are shown in Table B-6 below. 
 

Table B-6:  The NJ Administrative Code Classifications of PVSC Sewer District 
CSO Receiving Waters 

Waterbody Reach Classification 

Passaic River 

Paterson - Outlet of Osborn 
Pond to Dundee Lake dam 

FW2-NT 

Little Falls - Dundee Lake 
dam to confluence with 
Second River 

FW2-NT/SE2 

Newark (@ Second River) SE3 

Hackensack 
River 

Kearny Point SE3 

Hudson River Englewood Cliffs SE2 

Kill Van Kull Kill Van Kull SE3 

Newark Bay Newark Bay SE3 

 
Classification Designated Use(s) Indicator Bacteria Criteria (per 100 ml) 

FW2-NT 
(Fresh Water 
Non Trout) 

1. Maintenance, migration and 
propagation of the natural and 
established biota;  

2. Primary contact recreation;  

3. Industrial and agricultural water 
supply;  

4. Public potable water supply 
after conventional filtration 
treatment (a series of processes 
including filtration, flocculation, 
coagulation, and sedimentation, 
resulting in substantial particulate 

E. Coli 126 GM, 235 SSM 

June 2018 (Revised 03/28/19)
                        Page 47 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

Classification Designated Use(s) Indicator Bacteria Criteria (per 100 ml) 

removal but no consistent 
removal of chemical constituents) 
and disinfection; and  

5. Any other reasonable uses. 

SE2 

(Saline Water) 

1. Maintenance, migration and 
propagation of the natural and 
established biota;  

2. Migration of diadromous fish; 

3. Maintenance of wildlife;  

4. Secondary contact recreation; 
and  

5. Any other reasonable uses. 

Fecal Coliform 770 GM 

SE3 

(Saline Water) 

1. Secondary contact recreation; 

2. Maintenance and migration of 
fish populations;  

3. Migration of diadromous fish; 

4. Maintenance of wildlife;  

5. Any other reasonable uses. 

Fecal Coliform 1500 GM 

*  “The geometric mean shall be calculated using a minimum of five samples collected over a 
thirty-day period” 

 
A map showing the NJAC classifications for all of the waterbodies is found below as Figure 
B-2. 
  

June 2018 (Revised 03/28/19)
                        Page 48 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

 
Figure B-2:  NJAC Classifications of PVSC Sewer District Waterbodies 

 

June 2018 (Revised 03/28/19)
                        Page 49 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

SECTION C -  OVERVIEW OF WASTEWATER TREATMENT FACILITIES AND 
SERVICE AREAS 

 

 WASTEWATER TREATMENT FACILITIES 

Passaic Valley Sewerage Commission 
PVSC owns and operates a 330 million gallons per day (MGD) WRRF that covers 
approximately 142 acres and is located in an industrial area of Newark, NJ.  A detailed schematic 
of the PVSC Service Area can be seen in Figure C-1. 
 
The PVSC Facility receives flow from three sources: the Main Interceptor Sewer, the South Side 
Interceptor, and flow from Hudson County.  The Main Interceptor is approximately 22 miles 
long and is routed from the City of Patterson in Passaic County to the WRRF in the City of 
Newark in Essex County, generally following the west bank of the Passaic River.  The South 
Side Interceptor is approximately six (6) miles long and is located entirely within the City of 
Newark. The Main and South Side Interceptor’s direct flow to the Headworks that includes a 
channelized Forebay that divides flow between six (6) grit channels.  Wastewater is screened and 
degritted and moved through an effluent channel to the Influent Pumping Station.  Flow is then 
lifted by six (6) Archimedes screw pumps to Primary Clarifiers.  The Hudson County flow, 
which includes flow from the cities of Jersey City, Bayonne, North Bergen and South Kearny, 
enters the plant downstream of the Forebay just before the Primary Clarifiers.  The combined 
flows then enter secondary treatment consisting of Aeration Tanks which utilize a pure oxygen 
activated sludge process and Final Clarifiers.  Treated wastewater is disinfected with sodium 
hypochlorite as it enters the Effluent Pumping Station and is pumped to one of two outfalls. The 
main outfall discharges to Upper New York Bay, and flow in excess of the capacity of the main 
outfall flows to a chlorine contact tank prior to reaching the Newark Bay secondary outfall 
 
Solids Treatment at the WRRF takes primary sludge from the Primary Clarifiers and Waste 
Sludge from the Aeration Tanks and transports them to gravity Sludge Thickeners.  Thickened 
sludge then enters the Thickening Centrifuges to reduce its liquid volume. A wet-air oxidation 
process, known as Zimpro, conditions the sludge for dewatering before it is further reduced in 
volume in Decant Tanks.  Sludge enters the final processing steps in filter presses and storage in 
cake silos prior to beneficial use. 
 
North Bergen Municipal Utilities Authority 

The North Bergen Township MUA owned and operated a small wastewater treatment plant 
called the Central Treatment Plant until its closure in October of 2010.  The Central Treatment 
Plant was replaced with the Central Pump Station. The Township’s wastewater from the original 
service area of the Central Treatment Plant, about 7 MGD, is now pumped to JCMUA’s 
collection system for treatment at the PVSC WRRF.  The remainder of the Township’s 
wastewater that is generated outside of the service area of the Central Treatment Plant flows to 
the Woodcliff Sewage Treatment Plant (STP).  The NBMUA also owns and operates the 
Woodcliff Sewage Treatment Plant (STP) and hold a separate NJPDES permitted for this plant 
discharge.  The Woodcliff STP plant receives flow from the northeastern portion of North 
Bergen service area, and from the Town of Guttenberg. Approximately 3 MGD is treated at the 

June 2018 (Revised 03/28/19)
                        Page 50 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

Woodcliff Sewage Treatment Plant (STP) in North Bergen and discharged into the Hudson 
River. Details regarding the NBMUA Woodcliff STP and its service area can be found in the 
report titled Service Area System Characterization Report: NBMUA Woodcliff STP and 
Guttenberg (WCGB), dated June 2018. 

 PVSC SEWER DISTRICT SERVICE AREA 

The PVSC Sewer District service area is comprised of combined sewer areas and separate sewer 
areas that contribute flow to the PVSC WRRF.  The combined sewer areas include several 
different municipalities who own and operate the CSSs and the combined sewer outfalls located 
within their jurisdiction.  Separate sewer areas comprise the majority of the drainage area but 
only contributes approximately 40 percent of the flow to the PVSC WRRF.  Figure C-1 shows 
the municipalities and the type of sewer network they operate. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure C-1:  PVSC Municipalities

June 2018 (Revised 03/28/19)
                        Page 51 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

C.2.1 Combined Sewer Service Area 

Combined sewers, which serve eight of the municipalities within the PVSC Sewer District and 
collect surface runoff from the combined sewer service area.  The total combined area is 
approximately 22,099 acres and makes up approximately 26 percent of the Total Contributing 
Area.  The eight municipalities, their service area acreage and the number of CSO outfalls are 
listed in Table C-1 below.  All eight municipalities are authorized to discharge under their 
respective NJPDES Permits for Combined Sewer Management.  PVSC does not own or operate 
any combined sewer outfalls.  PVSC owns and operates CSO Facilities such as regulators, and 
netting facilities but the combined sewer outfalls are owned by other permittees.  
 

Table C-1:  Combined and Separate Sewer Service Area Municipalities 

Municipality 

Contributing area (acres) Total 
Contributing 

Area 
(acres) 1 

Number of CSOs 
Located within 
Service Area Combined Separate  & Storm 

Bayonne City 1,706 36 1,742 28 

East Newark 
Borough 

62 0 62 1 

Harrison Town 2 423 354 771 6 

Jersey City 3 5,365  5,365 21 

Kearny Town 1,243 2,763 4,006 5 

Newark City 7,153 2,883 10,036 18 

North Bergen 
MUA 4 

1,552 39 1,591 9 

Paterson City 4,595 600 5,195 23 

Subtotal 22,099 6,675 28,774 111 

40 Separate 
Sanitary 
Communities 

  55,214 55,214 -- 

Total 22,099 61,889 83,988 111 

Note:  
1． The total acreage in the table above includes only the subcatchment areas in the model that contribute 

flow to the PVSC WRRF. The acreage does not include rivers, creeks or unsewered areas within a 
municipality.   

2． Harrison’s NJPDES permit currently includes 7 outfalls. NJDEP will be issuing Harrison a minor 
modification NJPDES permit action to remove Dey Street outfall 004A in the near future.  

3． Jersey City will provide details of this information separately as part of its System Characterization 
Report.  

4． NBMUA (Woodcliff) and Guttenberg will provide this information separately as part of its System 
Characterization Report. 

 

June 2018 (Revised 03/28/19)
                        Page 52 of 796



Passaic Valley Sewerage Commission                        
Service Area System Characterization Report                        
 
 

 

The combined sewer municipalities on the east side of Newark Bay include the Cities of Jersey 
City and Bayonne, and the Township of North Bergen.  These municipalities deliver their 
combined sewage through the Hudson County force main into the PVSC primary clarifiers at the 
PVSC WRRF.   Two of the combined sewer municipalities, the City of Bayonne and Jersey City 
MUA, own their own CSSs, interceptors, CSO control facilities, and pumping stations.  Bayonne 
and Jersey City jointly own the force main used to transport wastewater from the CSO area east 
of the Newark Bay in Hudson County, to the primary clarifiers at the PVSC WRRF in Newark. 